SLR12 Table and Stand Assembly
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Description

Index
Number

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

Part Number

SLR12-400FAN

SLR12-401

TS-1506051

TS-2361121

TS-2360121

SLR12-402

TS-1533032

TS5-2248122

SLR12-403

SLR12-404

SLR12-405

TS-1502041

SLR12-406

SLR12-407

TS-1534042

SLR12-408N

TS-1505031

SLR12-409

TS-1550071

TS-1505061

SLR12-410

SLR12-411

SLR12-412

TS-1505051

TS-2361101

SLR12-413

SLR12-414N

SLR12-414NK

SLR12-415

TS-0271031

Description

Fence Complete Assembly (Index 15, 20-24, 26-31, 52-58,

77,81-84)

Bracket

Socket Head Cap Screw
Lock Washer

Flat Washer

Cover

Pan Head Machine Screw
Pan Head Machine Screw
Cover

Cover

Stand

Socket Head Cap Screw
Cover Plate

Cover

Pan Head Machine Screw
Gear

Socket Head Cap Screw
Bracket

Flat Washer

Socket Head Cap Screw
Fence

Special Screw

Taper Pin

Socket Head Cap Screw
Lock Washer

Retaining Ring

Gear Box

Gear Box Kit (includes #29 thru 31)
Handwheel

Socket Set Screw
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Size

M12x40

M12

M12

M5x10

M8x12

M5x16

M6x12

M10x25

M10

M10x40

#7

M10x35

M10

c12

#150

3/8"-16x3/8"

Qty
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29

30

31

32
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34

35

36

40

41

42

43

44

45

47

48

49

50

51

52

53

54

55

56

57

58

60

62

64

65

67

68

69

70

SLR12-416N

SLR12-417N

SLR12-418N

SLR12-419

SLR12-420

TS-1503051

SLR12-421

SLR12-422

SLR12-423

SLR12-424

SLR12-425

TS-1504051

TS-1550061

SLR12-426

TS-1540061

SLR12-427

TS-2361061

TS-1503061

SLR12-428

SLR12-429

SLR12-430

TS-2286201

SLR12-431

SLR12-432

SLR12-433

SLR12-434

SLR12-436

SLR12-437

SLR12-438

SLR12-440

SLR12-442

SLR12-443

SLR12-444

SLR12-445

Knob Handle

Setting Block

Shaft

Scale

Gear Column

Socket Head Cap Screw
Oil Reservoir

Cover

Oil Reservoir Contactor
Oil Tube

Control Panel Bracket
Socket Head Cap Screw
Flat Washer

Rotation Seat

Hex Nut

Control Panel Arm
Lock Washer

Socket Head Cap Screw
Control Panel

Side Plate

Retaining Ring

Phillips Flat Head Machine Screw
Clamping Strip

Lock Lever

Clamp

Cover

Panel

Emergency Stop Button
Start Button

Stop Button

Start Button, Power On
Electrical Control Assembly
Handle

Bracket
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M6x20

0.D. 4x2.5 mm

M8x25

M8

M8

M6

M6x25

c25

M6x20
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71

72

73

74

75

76

77

78

79

80

81

82

83

84

SLR12-446

SLR12-447

TS-1491061

SLR12-448

TS-1490061

TS-1540061

SLR12-449

SLR12-450

T5-2311161

SLR12-451

TS-1524021

TS-1523031

SLR12-483

TS-1525031

Shaft

Bracket

Hex Cap Screw
Spring

Hex Cap Screw
Hex Nut

Knob Handle
Leveling Screw
Hex Nut

Foot Pad

Socket Set Screw
Socket Head Cap Screw
Clamping Shaft

Socket Set Screw

Additional Information

M10x40

M8x35

M8

M16x80

M16

M8 x10

M6 x10

M10 x16

Stock Number

Products in this set

1791285-6
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